'/,’:’HH, Model No: 9403
Iy, oesss

Page1/3



'/,’:!HH, Model No: 9403
Iy, oesss

Parts List

ID Part No Name Qty Notes
1 265995-6 TAPPING SCREW 4X18 4

2 416496-9 HANDLE COVER 1

3 666415-7 POWER SUPPLY CORD 1.0-2-2.0 1

4 682505-8 CORD GUARD 10-90 1

5 rrk Fork ***  Click for Technical Bulletin 75773
6 150981-9 MOTOR HOUSING COMPLETE 1

7 266034-5 TAPPING SCREW CT 4X16 1

8 416495-1 BELT COVER 1

9 222147-2 PULLEY 10-24.1 1

10  643750-0 BRUSH HOLDER CAP 2

11 *xx ***  Click for Technical Bulletin 85070
12 265995-6 TAPPING SCREW 4X18 1

13  266056-5 TAPPING SCREW 5X45 2

14  687053-2 STRAIN RELIEF 1

15 265995-6 TAPPING SCREW 4X18 2

16 416497-7 DUST NOZZLE 1

17  213415-4 O RING 28 1

18 266069-6 TAPPING SCREW 4X45 2

19  265995-6 TAPPING SCREW 4X18 1

20 819064-1 MAKITA MARK 1

21  266203-8 TAPPING SCREW BIND CT 4X40 1

22 317018-7 DUST COLLECTOR COVER 1

23 416494-3 SEPARATOR 1

24  911213-7 PAN HEAD SCREW M5X12 1

25  241662-7 FAN 80 1

26  265995-6 TAPPING SCREW 4X18 2

27  317021-8 DUST COLLECTOR BRACKET 1

28  211088-7 BALL BEARING 6000DDW 1

29  240013-1 FAN 84 1

30 516783-7 ARMATURE ASS'Y 220-240V 1

31 416498-5 BAFFLE PLATE 1

32 681649-1 INSULATION WASHER 1

33 211088-7 BALL BEARING 6000DDW 1

34 rokk ***  Click for Technical Bulletin 60135
35 596193-4 FIELD ASS'Y 220-240V 1

36  225081-5 SYNCHRO BELT 1

37  931503-2 HEX. NUT M10 1

38  222148-0 PULLEY 11-55.6 1

39 266034-5 TAPPING SCREW CT 4X16 3

40  317020-0 GEAR COVER 1

41 ok ok ***  Click for Technical Bulletin 64010
42  150979-6 FRAME COMPLETE 1

43  265995-6 TAPPING SCREW 4X18 4

44  150846-5 EDGE SLIDER COMPLETE 1

45  211131-2 BALL BEARING 6001DDW 1

46  162199-0 DRIVING ROLLER 1

Page 2/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/75773-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/60135-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/64010-WW-1.pdf

'71!!’J!!5{a

Model No: 9403

ID Part No Name Qty Notes
47  252087-0 HEX. NUT M12-19 1
48  266026-4 TAPPING SCREW BIND CT 4X12 2
49  344622-9 SAFETY COVER 1
50 163398-7 TENSION ROLLER ARM 1
51  233235-0 COMPRESSION SPRING 12 1
52  231819-8 TENSION SPRING 4 1
53  321980-0 SUPPORT PIN 1
54  323829-0 TENSION ROLLER SHAFT 1
55  253922-5 CUP WASHER 12 1
56  150978-8 TENSION ROLLER COMPLETE 1
57  253922-5 CUP WASHER 12 1
58 961052-5 RETAINING RING S-12 1
59 911118-1 PAN HEAD SCREW M4X12 3
60  344623-7 STRAP WASHER 1
61  421093-8 CORK RUBBER PLATE 1
62  416499-3 FRONT GRIP 1
63  266034-5 TAPPING SCREW CT 4X16 2
64  *** ok ***  Click for Technical Bulletin 64010
65 211066-7 BALL BEARING 6200LLB 1
66  911213-7 PAN HEAD SCREW M5X12 1
67 859611-6 NAME PLATE 9403 1
68  231225-7 COMPRESSION SPRING 16 1
69  253707-9 FLAT WASHER 16 1
70  251815-0 SCREW M6X25 1
1001 794135-4 ABRASIVE BELT 100X610 WAS80 1
1002 122562-9 DUST BAG ASS'Y 1
5001 654575-7 TERMINAL BLOCK 1
5002 *** Fkk ***  Click for Technical Bulletin 69726
5003 652257-5 CLAMP WASHER 2
5009 421648-9 CARBON PLATE 1

Page 3/3


https://ecommerce.makita.com.au/online/LINKS/technical/PDF/64010-WW-1.pdf
https://ecommerce.makita.com.au/online/LINKS/technical/PDF/69726-WW-1.pdf

